
  

Works Approval: W6833/2023/1 

IR-T13 Decision Report Template (short) v3.0 (May 2021)  i 

OFFICIAL 

 

 

Application for Works Approval  

Part V Division 3 of the Environmental Protection Act 1986 

Works Approval Number W6833/2023/1 

  

Applicant Image Resources NL 

ACN 063 977 579 

  

File number DER2023/000336 

  

Premises Nambung Station 

2269 Wongonderrah Rd 

Nambung WA 6521 

 Legal description 

Lot 4113 on Deposited Plan 217467 

Mining Tenement E 70/5034 

As defined by the premises map in Schedule 1 of the issued 
works approval 

  

Date of report 14 August 2024 

 

Proposed Decision 

 

Works approval granted 

 

 
 
 
 
 
 
Grace Heydon 
A/Manager, Waste Industries 
[...]
 Applicant controls ................................................................................... 29 

 Key findings ........................................................................................... 30 

 Consequence ......................................................................................... 31 

 Likelihood of Risk Event ......................................................................... 31 

 Overall rating of irrigation of blended effluent ......................................... 31 

 Summary of acceptability and treatment of Risk Events .................................... 31 

6. Regulatory controls .......................................................................................... 32 

 Biomass Management Plan Submission ............................................................ 32 



 

Works approval: W6833/2023/1 

IR-T13 Decision report template (short) v3.0 (May 2021)  2 

OFFICIAL 

 Sprayfield sizing ................................................................................................ 33 

 Hydraulic loading assessment ................................................................ 33 

 Nutrient loading calculations................................................................... 33 

 Monitoring requirements .................................................................................... 34 

 Treated WWTP effluent monitoring ........................................................ 34 

 Blended effluent monitoring .................................................................... 34 

 Groundwater monitoring ......................................................................... 34 

 Monitoring reports .................................................................................. 35 

 Consultation ...................................................................................................... 35 

7. Conclusion ........................................................................................................ 36 

References ................................................................................................................. 37 

Appendix 1: Summary of applicant’s comments on risk assessment and draft 
conditions .................................................................................................................. 38 

Appendix 2: Application validation summary ......................................................... 44 

Table 1: Expected WWTP influent quality ................................................................................ 4 

Table 2: Expected WWTP effluent quality ................................................................................ 5 

Table 3: Expected WTP water quality output (based on current bore data) .............................. 5 

Table 4: Proposed applicant controls - Construction .............................................................. 11 

Table 5: Proposed applicant controls - Operation ................................................................... 12 

Table 6: Sensitive human receptors and distance from prescribed activity ............................. 14 

Table 7: Sensitive environmental receptors (wetlands) and distance from prescribed activity 15 

Table 8: Sensitive environmental receptors (other) and distance from prescribed 
activity .................................................................................................................................. 16 

Table 9: Risk assessment of potential emissions and discharges from the premises during 
construction, commissioning and operation ............................................................................ 21 

Table 10: Risk rating matrix.................................................................................................... 27 

Table 11: Risk criteria table .................................................................................................... 27 

Table 12: Risk treatment table ............................................................................................... 28 

Table 13: Risk assessment summary ..................................................................................... 32 

Table 14: Consultation ........................................................................................................... 35 

 

Figure 1: Irrigation sprayfield groundwater contour map ........................................................... 7 

Figure 2: Alternative interpretation of groundwater data created by the department using an 
alternative groundwater contour method. ................................................................................. 8 

Figure 3: Distance to sensitive receptors - Geomorphic Wetlands (Cervantes South) and 
Nambung National Park. ........................................................................................................ 18 

Figure 4: Distance to sensitive receptors - Surface water bodies and Lancelin Defence 
Training Area wetlands (DIWA wetlands). .............................................................................. 19 

 



 

Works approval: W6833/2023/1 

IR-T13 Decision report template (short) v3.0 (May 2021)  3 

OFFICIAL 

1. Decision summary  

This decision report documents the assessment of potential risks to the environment and public 
health from emissions and discharges during the construction and operation of the premises. 
As a result of this assessment, Works Approval W6833/2023/1 has been granted.  

2. Scope of assessment 

 Regulatory framework 

In completing the assessment documented in this decision report, the Department of Water and 
Environmental Regulation (the department; DWER) has considered and given due regard to its 
regulatory framework and relevant policy documents which are available at 
https://dwer.wa.gov.au/regulatory-documents. 

 Application summary and overview of premises 

On 16 May 2023, Image Resources NL (the applicant) submitted an application for a works 
approval to the department under section 54 of the Environmental Protection Act 1986 (EP Act). 

The application is to undertake construction works relating to a wastewater treatment plant 
(WWTP) and irrigation sprayfield at the premises. The premises is approximately 17 km 
southeast of Cervantes.  

The premises relates to a category 85: sewage facility, with an assessed design capacity of 25 
cubic metres per day under Schedule 1 of the Environmental Protection Regulations 1987 (EP 
Regulations) which is defined in Works Approval W6833/2023/1. The infrastructure and 
equipment relating to the premises category and any associated activities which the department 
has considered in line with Guideline: Risk Assessments (DWER 2020) are outlined in Works 
Approval W6833/2023/1.  

 Previously proposed sprayfield location  

The applicant originally proposed that the irrigation sprayfield be located to the east of 
Wongonderrah Road, where it was partially located on top of a Cervantes South Geomorphic 
Wetland (palusplain) on previously cleared farmland.  

On-site sampling was conducted by WML Consulting Engineers (2023a; 2023b) in November 
2022, which revealed that the depth to groundwater beneath the proposed sprayfield was less 
than 0.9 mbgl and that the soils were coarse (with fine fractions) with low nutrient holding 
capacity (low PRI/PBI). The applicant sized the sprayfield based on Water Quality Protection 
Note 22 (WQPN22) (DoW 2008) (Table 1) as risk category C (fine-grained soils with significant 
eutrophication risk to surface water bodies within 500 m); however, due to the revised 
classification of sprayfield soils and nutrient loading calculation errors, the sprayfield was 
undersized and required revision. The applicant was advised that the location was not ideal for 
irrigation. The application remained on hold awaiting a response from the applicant. 

The response was received in March 2024 and outlined a revised spray field area located 
approximately 250 m west of the original site on the western side of Wongonderrah Road. The 
size of the sprayfield was increased and revised sprayfield size calculations were provided. The 
applicant reassessed the risk category as category B with low eutrophication risk to surface 
waters within 500 m as per Table 1 of WQPN22 (DoW 2008).   

https://dwer.wa.gov.au/regulatory-documents


 

Works approval: W6833/2023/1 

IR-T13 Decision report template (short) v3.0 (May 2021)  4 

OFFICIAL 

 Proposed works 

The proposed works includes installation of a containerised and enclosed Tristar wastewater 
treatment plant (WWTP) Sequencing Batch Reactor (SBR) system capable of treating up to 25 
cubic meters of sewage per day. The wastewater is to be mixed with reject water from the 
Reverse Osmosis Water Treatment Plant (WTP) and will be discharged to land onto the 3 ha 
irrigation sprayfield. 

The SBR is to be constructed off-site and delivered on-site in modules. Installation will occur 
over 2-3 weeks, followed by environmental commissioning for up to 12 weeks, in order to 
achieve desired effluent quality. Commissioning is proposed to be carried out by a specialist 
engineer to ensure the plant is installed and operates to design requirements.  

 Premises operation 

The Wastewater Treatment Plant (WWTP), Water Treatment Plant (WTP) and irrigation 
sprayfield is to be constructed on cleared farmland on Nambung Station, located in the mid-
west region of Western Australia. The camp will accommodate construction workers and 
approximately 82 personnel from the proposed Atlas Project (mineral sands mining project). 

The WWTP plant is expected to produce an estimated throughput of 20.5 m3/day (calculated 
based on 250 L per person/day) for a duration of approximately 5 years; however the 
containerised wastewater treatment plant has a design capacity of 25 m3/day. Influent will be 
generated from kitchen, laundry, toilet and bathroom facilities used by workers residing at the 
Atlas Project Accommodation Camp.  

The expected influent (untreated wastewater) quality is outlined in Table 1. 

Table 1: Expected WWTP influent quality 

Parameter Concentration 

pH 6.5 - 8.5 

Biochemical Oxygen Demand (BOD) 350 mg/L 

Total suspended solids (TSS) 350 mg/L 

Total nitrogen (TN) 60 mg/L 

Total phosphorus (TP) 14 mg/L 

Wastewater will be treated with polyaluminium chloride, sodium hypochlorite (hazardous) and 
sucrose to a low exposure risk level. Sewage sludge is to be collected in sludge tanks and 
periodically removed for disposal to an appropriately licensed facility, by a licensed carrier.  



 

Works approval: W6833/2023/1 

IR-T13 Decision report template (short) v3.0 (May 2021)  5 

OFFICIAL 

The expected effluent quality (treated wastewater) is outlined in Table 2.  

Table 2: Expected WWTP effluent quality 

Parameter Concentration 

pH 6.5 – 8.5 

Biochemical Oxygen Demand (BOD) <20 mg/L 

Total suspended solids (TSS) <30 mg/L 

Total nitrogen (TN) <30 mg/L 

Total phosphorus (TP) <8 mg/L 

Thermotolerant coliforms  
Escherichia coli (E. coli) 

<10 cfu/100 mL 

Residual free chlorine (Cl2) 0.2 – 2.0 mg/L 

Reverse Osmosis Water Treatment Plant (WTP) 

The water treatment plant is a containerised reverse osmosis (RO) system and is to be installed 
onsite to provide potable water for residents of the Atlas Project Accommodation Camp. Sodium 
hypochlorite, antiscalant, RO acid cleaner and RO alkaline cleaner is to be used to clean and 
preserve the RO membranes and to maintain the water quality of the treated water.  

An estimated volume of 9 m3/day of reject water (brine solution) will be mixed with 20.5 m3/day 
of WWTP effluent resulting in a total discharge volume of 29.5 m3/day of blended effluent per 
day. The blended effluent will be discharged to the non-human contact irrigation sprayfield via 
a high-density polyethylene pipeline, to be located above ground.  

The expected water quality of the WTP effluent is outlined in Table 3.  

Table 3: Expected WTP water quality output (based on current bore data) 

Parameter Concentration 

pH 6.46 

Total dissolved solids (TDS) 3168 mg/L 

Note: A RIWI Act licence to construct and alter a well and a 5C groundwater licence permitting 
the applicant to extract 50,000 kL/year from the Eneabba aquifer has been granted by the 
department. The water extracted from the bore is to be used for mining camp purposes only 
and the licence is for a 3-year duration with no option for renewal. 

 Part IV of the EP Act  

Image Resources Atlas Project is a significant proposal and has been assessed as an 
‘accredited assessment’ by the Environmental Protection Authority under Part IV, Section 39A 
of the Environmental Protection Act 1986. The EPA Assessment number is 2311 and the 
assessment included a Public Environmental Review.   



 

Works approval: W6833/2023/1 

IR-T13 Decision report template (short) v3.0 (May 2021)  6 

OFFICIAL 

The accommodation camp, WWTP and irrigation sprayfield construction was approved under 
Section 41A(3) of the EP Act for Minor and Preliminary Works, allowing the Part V assessment 
(this application) to be processed alongside the Part IV assessment.  

Additionally, the Atlas Project has been assessed and approved under the Environment 
Protection and Biodiversity Conservation Act 1999 (EPBC Act), as the project is anticipated to 
significantly impact protected matters (flora, fauna, habitats and places) and is therefore 
considered a ‘controlled action’. 

3. Site characteristics 

 Site and soil characteristics 

The land within the prescribed premises boundary is cleared rural farmland covered with free 
draining, sandy topsoil containing weeds and short grasses (WML Consulting Engineers, 
2023a). The land is flat to gently sloping (0-6% gradient) and the ground elevation at Nambung 
Station is approximately 42 mAHD (Bureau of Meteorology 2024; WML Consulting Engineers 
2023a). 

The topsoil (to 0.2 m) is moderately permeable, moist, medium-dense sand with silt and trace 
root fibres. At 0.2 to 1.0 m below the surface, the sand becomes denser than the topsoil and 
from 1.0 to 1.5 m depth, the soil is either fine to medium grained sand with finer fractions or is 
wet and dense fine to medium grained clayey sand / silty sand with low to medium plasticity. At 
1.5 to 2 m depth, sand is wet and medium dense to dense (WML Consulting Engineers 2023a). 
Based on soil sampling conducted within the prescribed premises, it is expected that the 
drainage potential is moderate with an estimated saturated hydraulic conductivity (Ksat) of 
between 0.1 – 1.5 m per day (WML Consulting Engineers 2023a). 

The surface geology within the vicinity of the prescribed premises consists of Bassendean 
sands (highly leached quartz sand with seasonal swamps and clayey depressions between low 
lying dunes) with the Guildford Formation beneath (fluvial, shallow marine and estuarine 
deposits with silty and sandy clay) (MWES Consulting Engineers 2022a). Bassendean sands 
are generally transmissive (Bennelongia Environmental Consultants 2022). 

Due to the aforementioned soil characteristics, the irrigation sprayfield soils are relatively free 
draining with an expected soil permeability of 0.1-1.0 m per day (WML Consulting Engineers 
2023a). The Phosphorus Retention Index of soil sampled approximately 450 m east of the 
irrigation sprayfield is 4.4 to 14.8, indicating that soils within the prescribed premises are weakly 
absorbing and have a low capacity for nutrient retention (WML Consulting Engineers 2023a). 

 Climate 

The annual average rainfall for 2023 at Nambung Station was 327.2 mm and the annual pan 
evaporation is estimated to be approximately 2200 mm within the region (Bureau of Meteorology 
2024; WML Consulting Engineers 2023a). The area is not within a high flood or erosion risk 
area.  

 Depth to groundwater 

The depth to groundwater beneath the proposed irrigation sprayfield is shallow. Five soil 